

肝・胆・膵 FOLFIRINOX療法(1クール14日)

| | | 休薬最終日 |
|----|---|-------|
| | Day1 | Day14 |
| 用量 | L-OHP 85mg/m ² LV 200mg/m ² CPT-11 150mg/m ² 5-FU(bolus) 400mg/m ² 5-FU(持続) 2400mg/m ² | |